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1. TEST LATORATORY

1.1. Introduction & Accreditation
Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2017 accredited test

laboratory under NATIONAL VOLUNTARY LABORATORY ACCREDITATION PROGRAM (NVLAP)
with lab code 600118-0, and is also an FCC accredited test laboratory (CN5017), and ISED
accredited test laboratory (ISED#: 24849). The detail accreditation scope can be found on NVLAP

website.

1.2. Testing Location
Conducted testing Location: CTTL(Huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,

P. R. Chinal00191

1.3. Testing Environment
Normal Temperature: 15-35C

Relative Humidity: 20-75%
1.4. Project date
Testing Start Date: 2023-03-17

Testing End Date: 2023-07-05

1.5. Signature

LS Ys,

Xie Xiuzhen

(Prepared this test report)

gﬂf Fo

Zheng Wei
(Reviewed this test report)

it

Pang Shuai
(Approved this test report)
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2. CLIENT INFORMATION

2.1. Applicant Information
Company Name: OnePlus Technology (Shenzhen) Co., Ltd.
18C02, 18C03, 18C04 and 18C05, Shum Yip Terra Building,

Address /Post: . . _
Binhe Avenue North, Futian District, Shenzhen

City: Shenzhen

Postal Code: /

Country: China

Telephone: (86)76986076999

Fax: /

2.2. Manufacturer Information
Company Name: OnePlus Technology (Shenzhen) Co., Ltd.
18C02, 18C03, 18C04 and 18C05, Shum Yip Terra Building,

Address /Post: . . .
Binhe Avenue North, Futian District, Shenzhen

City: Shenzhen

Postal Code: /

Country: China

Telephone: (86)76986076999

Fax: /
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3. EQUIPMENT UNDER TEST (EUT) AND ANCILLARY

EQUIPMENT(AE)
3.1. About EUT

Description Mobile Phone
Model name CPH2551
FCCID 2ABZ2-AA541
WLAN Frequency Band ISM Band:
5250MHz~5350MHz
5470MHz~5725MHz
Type of modulation OFDM
Antenna Integral Antenna
Extreme vol. Limits 3.91v
Device Type (DFS) Client without radar detection(only support client mode)
TPC mechanism Not support
3.2. Internal Identification of EUT used during the test
EUT ID* IMEI HW Version SW Version
UT35a  868147060030673 11 OxygenOS 13.2

*EUT ID: is used to identify the test sample in the lab internally.

3.3. General Description
The Equipment Under Test (EUT) is a model of Mobile Phone with integrated antenna. It consists

of normal options: lithium battery, charger. Manual and specifications of the EUT were provided to

fulfil the test.

©Copyright. All rights reserved by CTTL. Page 6 of 65
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4. REFERENCE DOCUMENTS

4.1. Documents supplied by applicant

EUT feature information is supplied by the applicant or manufacturer, which is the basis of testing.
4.2. Reference Documents for testing

The following documents listed in this section are referred for testing.

FCC CFR 47, Part 15, Subpart E:

FCC Part15 . . 2021
15.407 General technical requirements.
KDB 905462 D03 UNII Clients Without Radar Detection New Rules v01r02 2016
KDB 905642 D02 UNII DFS Compliance Procedures New Rules v02 2016
5. LABORATORY ENVIRONMENT
Measurement is performed in shielding room.
6. SUMMARY OF TEST RESULTS
6.1. Summary of Test Results
Sub-clause of )
SUMMARY OF MEASUREMENT RESULTS Verdict
Part15E
Channel move time and channel closin
oo 9 15.407 (h)()iiii) P
transmission time
Non-Occupancy Period 15.407 (h)(2) (iv) P

Please refer to ANNEX A for detail.
Terms used in Verdict column

P Pass, The EUT complies with the essential requirements in the standard.

NM Not measured, The test was not measured by CTTL

NA Not Applicable, The test was not applicable

F Fail, The EUT does not comply with the essential requirements in the
standard

6.2. Statements

CTTL has evaluated the test cases requested by the client/manufacturer as listed in section 6.1 of
this report for the EUT specified in section 3 according to the standards or reference documents

listed in section 4.1.

This report only deal with the UNII DFS functions among the features described in section 3, and
The EUT met all requirements of the reference documents.
The end user is not available to get and modify the parameters of the detected Radar Waveforms

in this product.
Test Conditions

T nom

Normal Temperature

T min Low Temperature
T max High Temperature
V nom Normal Voltage

V min Low Voltage

©Copyright. All rights reserved by CTTL. Page 7 of 65
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V max High Voltage
H nom Norm Humidity
Anom Norm Air Pressure

For this report, all the test case listed above is tested under Normal Temperature and Normal
Voltage, and also under norm humidity, the specific conditions as following:

Temperature T nom 26°C
Voltage V nom 3.91V
Humidity H nom 44%
Air Pressure Anom 1010hPa
7. TEST EQUIPMENTS UTILIZED
Conducted test system
) Serial Calibration | Calibration
No. Equipment Model Manufacturer )
Number Period Due Date
Vector Signal Rohde &
1 FSQ40 200089 1 year 2024-06-15
Analyzer Schwarz
Vector Signal Rohde &
2 SMU200A | 103752 1 year 2024-06-15
Generator Schwarz
3 Shielding Room S81 / ETS-Lindgren / /

©Copyright. All rights reserved by CTTL.
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ANNEX A: MEASUREMENT RESULTS

A.1l. Measurement Method

A.1.1. Conducted Measurements

The below figure shows the DFS setup, where the EUT is a RLAN device operating in slave mode,
without Radar Interference Detection function. This setup also contains a device operating in
master mode. The radar test signals are injected into the master device. The EUT (slave device) is
associated with the master device. WLAN traffic is generated by streaming the mpeg file from the
master to the slave in full monitor video mode using the media player.

Master W 2-W ATT. EUT
-Way -Way _‘“_l_ Slave
Splitter/ Splitter/ ( }
Combiner Combiner >

Radar

Spectrum Test
Analyzer Signal

Generator

Note:
1) All Measurements are performed with the EUT’s narrowest and widest channel bandwidth.

2) The master device information is as follows
Name: WiFi 7 Router
Board Model: RDP433
Software Version: IPQ9574.1LQ.12.1-00367-P-1
3) The software of radar signal generator (R&S SMU200A) is completely designed based on KDB
905462 requirement.

A.1.2. Parameters of DFS test signal

1). Interference threshold values, master or client incorporation in service monitoring. For device
power less than 23dBm (E.l.R.P.), the threshold level is -62 dBm at the antenna port after
correction for antenna gain and procedural adjustments.

Because of conducted measurement performed, the calibration power from radar signal generator
to antenna port of DFS test equipment is -62 dBm.

Maximum Transmit Power Value
> 200 mW -64 dBm
< 200 mW -62 dBm

The radar Detection Threshold, lowest antenna gain is the parameter of interference radar

DFS detection threshold.
One 10 Second plot bee reported for the short Pulse Radar type 1-4, the type 0 was be used,

which was selected by auto test software.

©Copyright. All rights reserved by CTTL. Page 9 of 65
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Radar Waveform Calibration Result;

RBW 3 MHz

<& Marke L[
*VBW 10 MHz 61.96 dBm
*Att 5 dB SWT 1 s 516.025641 m

Ref -10 dBm

eeeeeeee 100 ms/

Date: 27.JUN.2023 18:42:40

Fig.A.1 160M Calibration Result

2). DFS requirement values

The required values are as the following table.
Parameter Value
Non-occupancy > 1800 s
Channel Availability Check Time 60 s
Channel Move Time 10s
Channel Closing Transmission Time 200 ms + 60 ms
U-NII Detection Bandwidth Minimum 80% ofthe 990_/0
transmission power bandwidth

As the EUT is IP based system, the MPEG video file from NTIA website is used to steam to EUT

via the Master device.

A.1.3. Measurement Uncertainty
ltem Measurement Uncertainty
Time 0.70 ms
Power 0.75 dBm

©Copyright. All rights reserved by CTTL. Page 10 of 65
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A.2. Channel move time and channel closing transmission time

Measurement Limit:

Test Items Limit
channel closing transmission time <200 ms + 60 ms
Channel move time <10s

Measurement Results:

Frequency Band: 5250MHz ~ 5350MHz(160M)

Channel Shutdown

T0:Start of Radar signal Time Ti:Start of Channel Move Time T2:Start of Ch.MoveTime +200ms  T3:End of Channel Move Time
1 ik 2.0000
T 20857
104 T2-2.2850
o] I b T3 26091
I
104 ¢
A
£
E 04
T g
IR
£04
04 v Ay L
404
404
- PerBin Time:1.30ms Channel Close Time:200+19.5ms[T2 to T3 ON Bins:15] Channel Move Time:583 4ms
f T T T T T T T T T T T T T T T T T T T T T T T 1
0o 10 20 10 40 50 1) a0 90 mo 1m0 120 130
Timels)
Fig.A.2 Channel closing transmission time and channel move time

The Channel closing transmission time and channel move time is as the figure. It shows the time
of the radar and the client pulses. The figure shows that the client stops transmission within 10
seconds, and no transmissions occur after 10 seconds later of the radar burst signal.

Conclusion: PASS

©Copyright. All rights reserved by CTTL.
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Channel Shutdown

T0:Start of Radar signal Time Ti:Start of Channel Move Time T2Start of Ch.MoveTime +200ms  T3:End of Channel Move Time
2] T0: 20000
T1: 20087
104 222087
o] b T3 27040
I
04 2
A
£
E 04
T 4
IR
£
- A ik » " o () & Mool Ly Ll Lot L mn L
A0
404
- PerBin Time:1.30ms Channel Close Time:200+26ms[T2 to T3 ON Bins:20] Channel Move Time:678.3ms
f T T T T T T T T T T T T 1
00 10 il 0 40 50 &0 0 &0 50 100 111 120 130
Time(s)
Fig.A.3  Channel closing transmission time and channel move time

The Channel closing transmission time and channel move time is as the figure. It shows the time
of the radar and the client pulses. The figure shows that the client stops transmission within 10
seconds, and no transmissions occur after 10 seconds later of the radar burst signal.

Conclusion: PASS

©Copyright. All rights reserved by CTTL.
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A.3.Non-Occupancy Period

Measurement Limit:

Test Items Limit

Non-Occupancy Period >1800s

A3.1 Associated test

Associate the master and client, transmit specified stream between the master and client; monitor
the analyzer on the operating frequency to make sure no beacons have been transmitted for 1800

seconds.

Frequency Band: 5250MHz ~ 5350MHz(160M)

Non-Occupancy Period
T0:End of Channel Move Time T1:Min of Non-Occupancy_Period

2 T0:1280s
1181280

Level ([dBm)

E‘I ‘ T[‘I[I ‘ ZEIU ‘ EEIEI ‘ AEIEI I EEIEI I E[‘I[I ‘ 7EID ‘ HEID ‘ HEIU ‘ WDI[I[I I H‘[I[I ‘ WZ‘EIEI ‘ H‘EIEI ‘ M‘EIEI ‘ TE‘[I[I ‘ TEI[I[I I WI[I[I ‘ WE‘EIEI ‘ H‘EIEI ‘ ZEI‘EIEI
Time(s)
Fig.A.4 Non-Occupancy Period
The figure above shows that the client does not transmit any emission within 1800 seconds after

getting the order of “stop transmits” from the DFS master (access point).

©Copyright. All rights reserved by CTTL. Page 13 of 65
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Frequency Band: 5470MHz ~ 5725MHz(160M)

Non-Occupancy Period

T0:End of Channel Move Time T1:Min of Non-Occupancy Period

T0:10.60s
T1: 181060

Level (dBm)

T T T T T T T T T T T T T T T T T T T T 1
0 L] m i 40 500 L] il 800 00 1000 noe A0 1300 40 1600 1600 170 000 1900 2000

Time(s)

Fig.A.5 Non-Occupancy Period

The figure above shows that the client does not transmit any emission within 1800 seconds after
getting the order of “stop transmits” from the DFS master (access point).

Conclusion: PASS

A.4.Channel puncturing

A.4.1Check 99% OBW

Fre
Test Mode Antenna Puncturing configure OCB
(MH2z)
5250 | Puncturing 20M 78.37
Ant7 - 5
5250 | Puncturing 20M 59.72
5250 | Puncturing 20M 78.29
Ant10 : S
5250 | Puncturing 20M 59.43
5250 | Puncturing 20M 98.50
Ant7 - 6
5250 | Puncturing 20M 38.24
5250 | Puncturing 20M 98.47
Ant10 - 6
5250 | Puncturing 20M 38.39
5250 | Puncturing 20M 117.85
11BE160MIMO Ant7 - 7
5250 | Puncturing 20M 19.19
5250 | Puncturing 20M 117.89
Ant10 - 7
5250 | Puncturing 20M 19.06
Ant7 5250 | Puncturing 20M 8 138.48
Ant10 5250 | Puncturing 20M 8 138.37
5250 | Puncturing 40M 78.23
Ant7 - 3
5250 | Puncturing 40M 38.29
5250 | Puncturing 40M 78.15
Ant10 : 3
5250 | Puncturing 40M 38.28

©Copyright. All rights reserved by CTTL. Page 14 of 65
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Ant7 5250 | Puncturing 40M 4 118.05
Ant10 5250 | Puncturing 40M 4 118.23
Ant7 5570 | Puncturing 20M 1 138.45
Ant10 5570 | Puncturing 20M 1 138.65

5570 | Puncturing 20M 19.21
Ant7 - 2

5570 | Puncturing 20M 118.22

5570 | Puncturing 20M 19.02
Ant10 : 2

5570 | Puncturing 20M 118.21

5570 | Puncturing 20M 38.34
Ant7 - 3

5570 | Puncturing 20M 99.67

5570 | Puncturing 20M 38.31
Ant10 - 3

5570 | Puncturing 20M 99.56

5570 | Puncturing 20M 59.75
Ant7 - 4

5570 | Puncturing 20M 78.40

5570 | Puncturing 20M 59.44
Ant10 - 4

5570 | Puncturing 20M 78.43

5570 | Puncturing 20M 78.37
Ant7 - 5

5570 | Puncturing 20M 59.65

5570 | Puncturing 20M 78.33
Ant10 : 5

5570 | Puncturing 20M 59.77

5570 | Puncturing 20M 98.34
Ant7 - 6

5570 | Puncturing 20M 38.29

5570 | Puncturing 20M 98.56
Ant10 - 6

5570 | Puncturing 20M 38.33

5570 | Puncturing 20M 117.87
Ant7 - 7

5570 | Puncturing 20M 19.04

5570 | Puncturing 20M 117.89
Ant10 - 7

5570 | Puncturing 20M 19.09
Ant7 5570 | Puncturing 20M 8 138.30
Ant10 5570 | Puncturing 20M 8 138.24
Ant7 5570 | Puncturing 40M 1 118.21
Ant10 5570 | Puncturing 40M 1 118.42

5570 | Puncturing 40M 38.20
Ant7 - 2

5570 | Puncturing 40M 78.32

5570 | Puncturing 40M 38.31
Ant10 - 2

5570 | Puncturing 40M 78.35

5570 | Puncturing 40M 78.14
Ant7 - 3

5570 | Puncturing 40M 38.14

5570 | Puncturing 40M 78.28
Ant10 - 3

5570 | Puncturing 40M 38.46

5570 | Puncturing 40M 118.35
Ant7 - 4

5570 | Puncturing 40M 118.28
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11BE160MIMO_Ant10_5250_ Puncturing 20M_5

MultiView Spectrum -
Ref Level 22.50 dBm  Offset 12.50 dB ® RBW 1 MHz
Att 20dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20d M H——497-dBm
15.180 020 GHz
10 d -
W A et g o
i
10 d / \
Hf e
-20
-3 d .
AT PPV W
-40
_&0 d
-60
-70
CF 5.18 GHz 1001 pts 16.0 MH?z, Span 160.0 MHz

1 5.18002 GHz

4.97 dBm

Att

Ref Level 22.50 dBm
2048 SWT
1 Occupied Bandwidth

Offset 12.50 dB ® RBW 1 MHz
1,01 ms ® VBW 3 MHz

Mode Auto Sweep

Occ Bw 78.290856116 MHz
T1 1 5.171 101 GHz 2.66 dBm QOcc Bw Centroid 5210245984 GHz
12 1 5243391 GHz 1.36 dBm Occ Bw Freg Offset 30.245984 465 MHz
veasuring... NENNEEEND = 17072023
11BE160MIMO_Ant10_5250_ Puncturing 20M_5
MultiView Spectrum

1Pk Ma
20 d M1[1H——3.12 dBrir
[5.319980 GHz
10
b it ’
Tz
o = el 72
N \
10 di
o0 M
304 M JA TSN T IR VP N I T N
PR T IIR T R o T 7 TOAT ()
-40
5o d
-60
-70
CF 5.32 GHz 1001 pts 12.0 MHz, Span 120.0 MHz

M1 5.31998 GHz 3.12 dBm Occ Bw 59.432651 756 MHz
T1 5.269698 GHz -3.10 dBm Qcc Bw Centroid 5299414116 GHz
T2 5.32913 GHz 0.03 dBm COcc Bw Freg Offset -20.585883 582 MHz

17.07.2023

Measuring... [l e

] 5

11BE160MIMO_Ant10_5250_ Puncturing 20M_6
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MultiView Spectrum
RefLevel 22,50 dBm  Offset 12.50 dB ® RBW 1 MHz
Att 20dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep

1 Occupied Bandwidth
20 d

1Pk Ma:

M 172 dBrr
|5.180020 GHz

12

i}

L

-20 )u"/

30 d n

-40

50 d

60 d

-70

CF 5.18 GHz 1001 pts 20.0 MHz

Span 200.0 MHz

2 Marker Table

M1 1 5.18002 GHz 1.72 dBm Occ Bw 98.465 844 854 MHz
T1 1 517132 GHz 2.53 dBm Qcc Bw Centroid 5.220552776 GHz
T2 1 5.263786 GHz 1.81 dBm COcc Bw Freg Offset 40.552 778191 MHz
i = 17.07.2023
Measuring... NENNENENE & TIATD
MultiView Spectrum -
Ref Level 22,50 dBm Offset 12.50 dB ® RBW 500 kHz
Att 20dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d Mi[1] ~2.04-dBrm
51320021 0 GHz
10
0 di 4 i 4 i L 4
T (RSP e WA A P AT o T ﬁ
10 d MU/ \k
Ererely MM
-40
_50 d
-60
-70
CF 5.32 GHz 1001 pts 8.0 MHz Span 80.0 MHz
2 Marker Table

M1 1 5.320021 GHz -2.04 dBm Occ Bw 38.389741 183 MHz
T1 1 5.2907203 GHz -4.92 dBm Qcc Bw Centroid 5.3099152 GHz
T2 1 53291101 GHz -5.60 dBm COcc Bw Freg Offset -10.084799 962 MHz

Measuring... [l

" = 17.07.2023
12:21:41

11BE160MIMO_Ant10 5250 Puncturing 20M_7
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MultiView

Ref Level 22.50 dBm

Spectrum

Offset 12.50 dB ® RBW 2 MHz

Att 20dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d MI[tH——5.84-dBm
15.180020 GHz
10 —
od
10 d ”r/]ﬁ \»A
-20
-0 d A]”m”‘ ‘%fﬂw""'“% V“W%"( Wﬂﬁﬁ
-ap
50 d
60 d
-70
CF 5.18 GHz 1001 pts 24.0 MHz Span 240.0 MHz
2 Marker Table

5.18002 GHz

5.84 dBm

Occ Bw 117.886 017 325 MHz
T1 1 5.171 26 GHz 4.77 dBm Qcc Bw Centroid 5.230203066 GHz
T2 1 5.283146 GHz 3.48 dBm COcc Bw Freg Offset 50.203 065698 MHz
i = 17.07.2023
Measuring... NENNENNNR g s
MultiView Spectrum -
Ref Level 22,50 dBm  Offset 12.50 dB ® RBW 200 kHz
Att 20dB  SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d M1} .90-dBrm
513199790 GHz
10
od
1
R pnT2
10 d V\
/
LY pod) M
W
-40
50 d
-60
-70
CF 5.32 GHz 1001 pts 4.0 MHz Span 40.0 MHz
2 Marker Table

M1 1 5.319979 GHz -6.90 dBm Occ Bw 19.061 704 486 MHz
T1 1 5.3100582 GHz -13.79 dBm Qcc Bw Centroid 5.319 589038 GHz
T2 1 5.3291183 GHz -10.99 dBrm COcc Bw Freg Offset -d10.862064 944 kHz

Measuring...

" = 17.07.2023
12:22:36

11BE160MIMO_Ant10 5250 Puncturing 20M_8
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CAIC

No0.123Z260483-10T14

MultiView

Att

20 di

Ref Level 22.50 dBm

Spectrum

20dB  SWT

1 Occupied Bandwidth

Offset 12.50 dB ® RBW 2 MHz

1,01 ms ® VBW 10 MHz

Mode Auto Sweep

1Pk Ma:

M 242 dBrir
|5.250020 GHz

-20

-40

50 d

60 d

-70

CF 5.25 GHz

1001 pts

32.0 MHz

Span 320.0 MHz

2 Marker Table

M1 1 5.25002 GHz 242 dBm Occ Bw 138.367 498 975 MHz
T1 1 5171312 GHz 3.55 dBm Qcc Bw Centroid 5.240485633 GHz
T2 1 5.309679 GHz 3.51 dBm COcc Bw Freg Offset -9.504 367 26 MHz
i = 17.07.2023
Measuring... IRENENNER g s
MultiView Spectrum -
Ref Level 22,50 dBm  Offset 12.50 dB ® RBW 1 MHz
Att 20dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d MI[HH——4.04-dBm
15.180020 GHz
10
od
10 d /J \W
-20 MIJWJ
W '
-40
_50 d
-60
-70
CF 5.18 GHz 1001 pts 16.0 MHz, Span 160.0 MHz
2 Marker Table

M1 1 5.18002 GHz 4.04 dBm Occ Bw 78.148 466 079 MHz
T1 1 5.171 097 GHz 1.52 dBm Qcc Bw Centroid 5.210171 456 GHz
T2 1 5.243246 GHz 2.63 dBm COcc Bw Freg Offset 30.171 455 586 MHz

Measuring...

" = 17.07.2023
12:24:01

11BE160MIMO_Ant10 5250 Puncturing 40M_3

©Copyright. All rights reserved by CTTL.
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CAIC

No0.123Z260483-10T14

MultiView Spectrum

RefLevel 22.50 dBm  Offset 12.50 dB ® RBW 500 kHz
Att 20dB  SWT 1,01 ms ® VBW 2 MHz

Mode Auto Sweep
1 Occupied Bandwidth

1Pk Ma

20 d Mif1} 0:13-dBrr
53200210 GHz

10

I 1
di T4 I Is I
0 rvw fra ot i el e e e e
10 di

o0 M\lWJ Mf(
Ty

-40

50 d

60 d

-70

CF 5.32 GHz
2 Marker Table

1001 pts 8.0 MHz

Span 80.0 MHz

M1 1 5.320021 GHz 0.13 dBm Occ Bw 38.278655917 MHz
T1 1 5.2907559 GHz -3.57 dBm Qcc Bw Centroid 5.309895233 GHz
T2 1 5.3290346 GHz -5.32 dBm COcc Bw Freg Offset -10.104767 376 MHz

Voasuing... NENNNEENN . 707202

11BE160MIMO_Ant10_5250_ Puncturing 40M_4

MultiView Spectrum -
Ref Level 22,50 dBm Offset 12.50 dB ® RBW 2 MHz

Att 20dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma

20 d MI[}H——3:33-dBm

15.250020 GHz

o §7 IRRTERT—. i 5
y ! ]

Wu b .

50 d

-60

-70

CF 5.25 GHz
2 Marker Table

1001 pts 32.0 MHz, Span 320.0 MHz

M1 1 5.25002 GHz 3.33 dBm Occ Bw 118.231 377 185 MHz
T1 1 5171179 GHz 4.35 dBm Qcc Bw Centroid 5.230294427 GHz
T2 1 5.28341 GHz 4.60 dBm COcc Bw Freg Offset -19.705 573374 MHz

Measuring... [l

11BE160MIMO_Ant10_5570_ Puncturing 20M_1

il

" = 17.07.2023
12:25:01

©Copyright. All rights reserved by CTTL. Page 20 of 65



CAIC

No0.123Z260483-10T14

MultiView Spectrum -
RefLevel 22.50 dBm Offset 12.50 dB ® RBW 2 MHz
Att 20dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d M1[1H——3.55dBm
15.569 980 GHz
1 W oy srea Tl WW»WMNV‘M\/M
od
10 d \\

il
Al

50 d

60 d

-70

CF 5.57 GHz 1001 pts

.0 MHz, Span 320.0 MHz

2 Marker Table

M1 1 5.56998 GHz 3.55dBm Occ Bw 138.649 000 504 MHz
T1 1 5.510374 GHz 5.16 dBm Qcc Bw Centroid 5.579688805 GHz
T2 1 5.643023 GHz 4.38 dBm COcc Bw Freg Offset 9.698 804636 MHz
Measuring...  IENNNNNER < 17.07.2029
MultiView Spectrum -
Ref Level 22,50 dBm  Offset 12.50 dB ® RBW 200 kHz
Att 20dB  SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d M1} 65 dBrm
51500021 0 GHz
10
od
1
el o U g
10 d J Pi
-20
30 d mﬂ”fj/ Al [P
tf L
L e
50 d
-60
-70
CF 5.5 GHz 1001 pts 4.0 MHz, Span 40.0 MHz
2 Marker Table

M1 1 5.500021 GHz -6.65 dBm Occ Bw 19.021 147 383 MHz

T1 1 5.4908596 GHz -10.63 dBm Qcc Bw Centroid 5.500370126 GHz

T2 1 5.503 8807 GHz -12.05 dBm COcc Bw Freg Offset 370.126 467 95 kHz
measuring... i n S 17-1‘;7:-22;53

11BE160MIMO_Ant10 5570_ Puncturing 20M_2

©Copyright. All rights reserved by CTTL.
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CAIC

No0.123Z260483-10T14

MultiView

Att

Ref Level 22.50 dBm

Spectrum

20dB  SWT

Offset 12.50 dB ® RBW 2 MHz

1,01 ms ® VBW 10 MHz

Mode Auto Sweep

1 Occupied Bandwidth

20 di

MifL

15.639 980 GHz

I

T

-20

30 d

N

Yyt

-40

50 d

60 d

-70

CF 5.64 GHz

1001 pts 24.0 MHz

Span 240.0 MHz

2 Marker Table

M1 1 5.63998 GHz 6.20 dBm Occ Bw 118.209361 423 MHz
T1 1 5.5308 GHz 4.04 dBm Qcc Bw Centroid 5.589 904685 GHz
T2 1 5.643003 GHz 3.52 dBm COcc Bw Freg Offset -50.095 315208 MHz
measuring... [NNNNNENN < 17.07.2029
MultiView Spectrum -
Ref Level 22,50 dBm Offset 12.50 dB ® RBW 500 kHz
Att 20dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d Mi[1] ~2.37 dBrmr
514999790 GHz
10
d + Lo A | o
i T
ZA KPR WWW\N iR s —
o i
L gl
- i
-40
50 d
-60
-70
CF 5.5 GHz 1001 pts 8.0 MHz, Span 80.0 MHz
2 Marker Table

M1 1 5.499 979 GHz -2.37 dBm Occ Bw 38.310061 465 MHz
T1 1 5.490891 4 GHz -4.01 dBm Qcc Bw Centroid 5.510046 453 GHz
T2 1 5.529201 5 GHz -6.96 dBm COcc Bw Freg Offset 10.046 452871 MHz

Measuring...

" = 17.07.2023
12:28:10

11BE160MIMO_Ant10 5570_ Puncturing 20M_3
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CAIC

No0.123Z260483-10T14

MultiView

Ref Level 22.50 dBm

Spectrum

Offset 12.50 dB ® RBW 2 MHz

Att 20dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth
20 d M} .
‘ 15.639980 GHz
10 B
o b At TYZ
.
JMW{( L\M.
-3 d
-ap
-5 d
~60 d
-70
CF 5.64 GHz 1001 pts 20.0 MHz Span 200.0 MHz
2 Marker Table
M1 1 5.63998 GHz 7.77 dBm Occ Bw 99.564 241 053 MHz
T1 5.549566 GHz 1.82 dBm Qcc Bw Centroid 5.599 347 658 GHz
T2 1 5.64313 GHz 3.11 dBm COcc Bw Freg Offset -40.652 3d1 64 MHZ
i = 17.07.2023
Measuring... NENNENNNR it
MultiView Spectrum -
Ref Level 22,50 dBm  Offset 12.50 dB ® RBW 1 MHz
Att 20dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d MI[1H—2.23 dBm
15.500 020 GHz
10
1
iES
va Gttt . by .
S0 d / ‘\

gy

Wﬂﬂ% i
-40
_50 d
-60
-70
CF 5.5 GHz 1001 pts 12.0 MH?z, Span 120.0 MHz
2 Marker Table
M1 1 5.50002 GHz 2.23 dBm Occ Bw 59.436 998 976 MHz
T1 5.490873 GHz 1.18 dBm Qcc Bw Centroid 5.520591 759 GHz
T2 1 5.55031 GHz -3.23 dBm COcc Bw Freg Offset 20.591 758003 MHz

Measuring... [l

" = 17.07.2023
12:29:09

11BE160MIMO_Ant10_5570_ Puncturing 20M_4
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CAIC

No0.123Z260483-10T14

MultiView
Ref Level 22,50 dBm
Att 20 dB

20 di

Spectrum

Offset 12.50 dB ® RBW 1 MHz
SWT 1,01 ms & VBW 3 MHz

1 Occupied Bandwidth

Mode Auto Sweep

1Pk Ma:

M 338 dBrr
|5.639980 GHz

Wmmwmw?

= L
[——luo

-20

30 d

-40

50 d

60 d

-70

CF 5.64 GHz

1001 pts 16.0 MHz,

Span 160.0 MHz

2 Marker Table

M1 1 5.63998 GHz 3.38 dBm Occ Bw 78.430670 148 MHz
T1 1 5.570607 GHz 1.00 dBm Qcc Bw Centroid 5.609 822342 GHz
12 L 5.642038 GHz -0.07 dBm Occ Bw Freg Offset -30.177 658026 MHz
veaswing.. NENNNNENN -~ 07202
11BE160MIMO_Ant10_5570_ Puncturing 20M_5
MultiView Spectrum -
RefLevel 22,50 dBm  Offset 12.50 dB ® RBW 1 MHz
Att 2048 SWT  1.0ims ® VBW 3MHz Mode Auto Sweep
20 d M1[1H——2.63 dBrir
[5.500020 GHz
10
T L H il
P bt 1s
0d s
/ \,

-20

s

T

50 d

-60

-70

CF 5.5 GHz

1001 pts 16.0 MHz,

Span 160.0 MHz

2 Marker Table

M1 1 5.50002 GHz 2.63 dBm Occ Bw 78.331918574 MHz
T1 1 5.491 147 GHz 2.13dBm Qcc Bw Centroid 5530312712 GHz
T2 1 5.563479 GHz -1.23 dBm COcc Bw Freg Offset 30.31271208 MHz

Measuring... [l

" = 17.07.2023
12:32:02

11BE160MIMO_Ant10_5570_ Puncturing 20M_5
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CAIC

No0.123Z260483-10T14

MultiView Spectrum -
Ref Level 22,50 dBm  Offset 12.50 dB ® RBW 1 MHz
Att 20dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d MI[tH——3.84-dBm
15.639980 GHz
10
1
o ] Mwa»MTvz
di hs
i
N \/H
10 d u
20 Mﬂm
30 d by
-ap
50 d
60 d
-70
CF 5.64 GHz 1001 pts 12.0 MH?z, Span 120.0 MHz
2 Marker Table
M1 1 5.63998 GHz 3.84 dBm Occ Bw 59.771 409641 MHz
T1 5.589561 GHz -2.54 dBm Qcc Bw Centroid 5.619446342 GHz
T2 1 5.643332 GHz -0.05 dBm COcc Bw Freg Offset -20.553657 724 MHz
i = 17.07.2023
Measuring... NENNENNNR g B
MultiView Spectrum -
Ref Level 22,50 dBm  Offset 12.50 dB ® RBW 1 MHz
Att 20dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d MI[}H——3:38-dBm
15.500 020 GHz
10
T i
Prastong i
od
10 d

-20

-30 d f A

WMWWW by e

-40

50 d

-60

-70

CF 5.5 GHz 1001 pts 20.0 MHz Span 200.0 MHz

2 Marker Table
M1 1 5.50002 GHz 3.38 dBm Occ Bw 98.564 269 589 MHz
T1 5.491 326 GHz 3.52 dBm Qcc Bw Centroid 5.540608 584 GHz
T2 1 5.583891 GHz 0.79 dBrm COcc Bw Freg Offset 40.608 584443 MHz

Measuring... [l

" = 17.07.2023
12:32:57

11BE160MIMO_Ant10 5570_ Puncturing 20M_6
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CAIC

No0.123Z260483-10T14

MultiView

Spectrum

Ref Level 22.50 dBm

Offset 12.50 dB ® RBW 500 kHz

Att 20dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth
20 d Mif1}
516399790 GHz
10
0 d | ft L ;
ey e A T s Ry T ) YRR T2
Ti K
104 i
T . :
30 d e, : I
TP gl Ww
-ap
-5 d
~60 d
-70
CF 5.64 GHz 1001 pts 8.0 MHz Span 80.0 MHz
2 Marker Table

Ref Level 22.50 dBm
Att 20 dB
1 Occupied Bandwidth
20 d

Offset 12.50 dB ® RBW 2 MHz
SWT 1,01 ms ® VBW 10 MHz

Mode Auto Sweep

M1 1 5.639 979 GHz -1.88 dBm Occ Bw 38.332421 602 MHz
T1 1 5.610751 3 GHz -8.94 dBm QOcc Bw Centroid 5.629917 56 GHz
T2 1 5.649 0838 GHz -5.18 dBm Occ Bw Freg Offset -10.082440 152 MHz
veasuring...  [INNNNNNNN < 17072029
11BE160MIMO_Ant10_5570_ Puncturing 20M_7
MultivView Spectrum

1Pk Ma:

M 786 dBrr
|5.500020 GHz

e

\

-20

1
Ao

50 d

-60

-70

CF 5.5 GHz

1001 pts

24.0 MHz

Span 240.0 MHz

2 Marker Table

5.50002 GHz 7.86 dBm Occ Bw 117.892360 001 MHz
T1 1 5.491 208 GHz 5.65 dBm Qcc Bw Centroid 5.550153846 GHz
T2 1 5.6091 GHz 4.80 dBrm COcc Bw Freg Offset 50.153 846368 MHz

Measuring.

" = 17.07.2023
12:33:55

11BE160MIMO_Ant10_5570_ Puncturing 20M_7
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CAIC

No0.123Z260483-10T14

MultiView Spectrum -

RefLevel 22.50 dBm  Offset 12.50 dB ® RBW 200 kHz

Att 20dB  SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d M1[1] 4,92 dBrmr
51640021 0 GHz
10
od

J |
S o pln g M\’\
ettt AT AT A v

-40

ww

50 d

60 d

-70

CF 5.64 GHz 1001 pts 4.0 MHz Span 40.0 MHz

2 Marker Table

M1 1 5.640021 GHz -4.92 dBm Occ Bw 19.092 465907 MHz
T1 1 5.6300623 GHz -13.33 dBm Qcc Bw Centroid 5.639608 583 GHz
T2 1 5.6439 1548 GHz -9.29 dBrm COcc Bw Freg Offset -391.417 331 899 kHz

Voasuing... NENNNEENN . 707202

11BE160MIMO_Ant10 5570_ Puncturing 20M_8

MultiView Spectrum -

RefLevel 22.50 dBm Offset 12.50 dB ® RBW 2 MHz

Att 20dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d

M 306 dBrr
|5.570020 GHz

: s i

-40

50 d

-60

-70

CF 5.57 GHz 1001 pts 32.0 MHz Span 320.0 MHz

2 Marker Table

M1 1 5.57002 GHz 3.06 dBm Occ Bw 138.242719 325 MHz
T1 1 5.491 508 GHz 4.23 dBm Qcc Bw Centroid 5.560629157 GHz
T2 1 5.623751 GHz 3.91 dBm COcc Bw Freg Offset -9.370842697 MHz

Measuring... [l

11BE160MIMO_Ant10_5570_ Puncturing 40M_1

" = 17.07.2023
12:34:51
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No0.123Z260483-10T14

MultiView Spectrum

Ref Level 22,50 dBm Offset 12.50 dB ® RBW 2 MHz
Att 20dB  SWT 1,01 ms ® VBW 10 MHz
1 Occupied Bandwidth
20 d

Mode Auto Sweep

MifL

15.570 020 GHz

nﬂfiwwwwm\ TR

o \

i
A

L

MM‘

CF 5.57 GHz

1001 pts 32.0 MHz

Span 320.0 MHz

2 Marker Table

Ref Level 22,50 dBm Offset 12.50 dB ® RBW 500 kHz
Att 20dB  SWT 1,01 ms ® VBW 2 MHz
1 Occupied Bandwidth
20 d

Mode Auto Sweep

M1 1 5.57002 GHz 4.05 dBm Occ Bw 118.423786 659 MHz
T1 1 5.530688 GHz 2.96 dBm QOcc Bw Centroid 5.58990022 GHz
T2 1 5.643112 GHz 4.77 dBm Occ Bw Freg Offset 19.900 218856 MHz
veasuring...  [INNNNNNNN < 17.07.2029
11BE160MIMO_Ant10_5570_ Puncturing 40M_2
MultivView Spectrum

1Pk Ma:

ML ~0.95 B

51500021 0 GHz

1
Bogb et A0 VIS
v

ok b sl dn Lol
-ttt etttk

-20

30 d "

1AV

i

-40

50 d

-60

-70

CF 5.5 GHz 1001 pts 8.0 MHz

Span 80.0 MHz

2 Marker Table

M1 1 5.500021 GHz -0.95 dBm Occ Bw 38.306677 519 MHz
T1 1 5.4909024 GHz -3.62 dBm Qcc Bw Centroid 5.510055693 GHz
T2 1 5.529209 GHz -4.67 dBm COcc Bw Freg Offset 10.055 692743 MHZz

Measuring...

" = 17.07.2023
12:38:01

11BE160MIMO_Ant10_5570_ Puncturing 40M_2
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No0.123Z260483-10T14

MultiView Spectrum -

Ref Level 22.50 dBm  Offset 12.50 dB ® RBW 1 MHz

Att 20dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d M+ H——449-dBm
15.639980 GHz
10 i Tz
TIPS bt me

e \
o

-20 Al

30 d
-ap
50 d
60 d
-70
CF 5.64 GHz 1001 pts 16.0 MHz, Span 160.0 MHz
2 Marker Table
M1 1 5.63998 GHz 4.49 dBm Occ Bw 78.350 255 582 MHz
T1 1 5.570649 GHz 2.30 dBm Qcc Bw Centroid 5.609824008 GHz
T2 1 5.648993 GHz 4.28 dBm COcc Bw Freg Offset -30.175992 256 MHz
i = 17.07.2023
Measuring... NENNENEEN & TIATD

11BE160MIMO_Ant10_5570_ Puncturing 40M_3

MultiView Spectrum -

Ref Level 22.50 dBm  Offset 12.50 dB ® RBW 1 MHz

Att 20dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
20 d M H——4:50-dBm
15.500 020 GHz
10
T 1

y p— "
/ b

-40

50 d
-60
-70
CF 5.5 GHz 1001 pts 16.0 MHz, Span 160.0 MHz
2 Marker Table
M1 1 5.50002 GHz 4.50 dBm Occ Bw 78.278 659 499 MHz
T1 1 5.491 06 GHz 3.59 dBm Qcc Bw Centroid 5.530198 984 GHz
T2 1 5.563338 GHz 1.35 dBm COcc Bw Freg Offset 30.198 983941 MHz
veasuring... [l 1] < 17.07.2029

11BE160MIMO_Ant10_5570_ Puncturing 40M_3
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CAIC

No0.123Z260483-10T14

MultiView

Ref Level 22.50 dBm

Spectrum

Offset 12.50 dB ® RBW 500 kHz

Att 20dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth 1P
20 d M1[1] 0,77 dBrmr
516399790 GHz
10
1
o0 L ! Mw\vn B LN A2 KR Y L
/ ?%
20 de ¥
30 d Apind i M{me SR LA
-ap
-5 d
~60 d
-70
CF 5.64 GHz 1001 pts 8.0 MHz Span 80.0 MHz
2 Marker Table
M1 1 5.639 979 GHz 0.77 dBm Occ Bw 38.462037 MHz
T1 1 5.6106774 GHz -3.99 dBm Qcc Bw Centroid 5.629908411 GHz
T2 1 5.6439 1384 GHz -2.86 dBm COcc Bw Freg Offset -10.081 588 923 MHz
wassuing.. NANNMENN - 777202
MultiView Spectrum -
Ref Level 22,50 dBm Offset 12.50 dB ® RBW 2 MHz
Att 20dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth
20 d M}

15.569 980 GHz

1 rAW\M\wMMMNW

|
T,

s

~10 d

-40

50 d

-70

CF 5.57 GHz

1001 pts

32.0 MHz

Span 320.0 MHz

2 Marker Table

M1 1 5.56998 GHz 4.06 dBm Occ Bw 118.279203 073 MHz
T1 1 5.491 236 GHz 6.10 dBm Qcc Bw Centroid 5.55037556 GHz
T2 1 5.609515 GHz 3.67 dBm COcc Bw Freg Offset -19.624 440279 MHz

= 17.07.2023
2

Measuring... Nl 1] = 17972023

11BE160MIMO_Ant7_5250_ Puncturing 20M_5
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CAIC

No0.123Z260483-10T14

Ref Level 27.50 dBm

MultiView Spectrum

Offset 12.50 dB ® RBW 1 MHz

Att 25dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 2.44 dBm
20d 180020 GHz.
10
1
W i A iy M il b ‘2

0d

10 )J,,/ \%
20 d i,

-40

50 d

-60

70 d
CF 5.18 GHz 1001 pts 16.0 MHz, Span 160.0 MHz
2 Marker Table

Ref Level 27.50 dBm
Att 25 dB
1 Occupied Bandwidth

M1 1 5.18002 GHz 2.44 dBm Occ Bw 78.370 067 664 MHz
T1 1 5.171 207 GHz 0.26 dBm QOcc Bw Centroid 5.210391 932 GHz
T2 1 5.243577 GHz. -0.59 dBm Occ Bw Freg Offset 30.391 93227 MHz
veasuring...  [NNNNNNNN < 17072029
11BE160MIMO_Ant7_5250_ Puncturing 20M_5
MultivView Spectrum

Offset 12.50 dB ® RBW 1 MHz
SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep

1Pk Ma
MI[1] 3.61 dBm
20.d .319.980 GHz
10
1
o . A Mgz
j i

10

- M

B ,

= T

-40

50 d

-60

70 d
CF 5.32 GHz 1001 pts 12.0 MHz, Span 120.0 MHz
2 Marker Table

M1 1 5.31998 GHz 3.61 dBm Occ Bw 59.723 270701 MHz
T1 1 5.269472 GHz -3.32 dBm Qcc Bw Centroid 5.299333295 GHz
T2 1 5.3231095 GHz -1.18 dBm COcc Bw Freg Offset -20.666 705 243 MHz

Measuring... 1l

" = 17.07.2023
11:44:45

11BE160MIMO_Ant7_5250 Puncturing 20M_6
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CAIC

No0.123Z260483-10T14

MultiView

Ref Level 27.50 dBm
Att 25 dB

Spectrum

Offset 12.50 dB ® RBW 1 MHz

SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep

1 Occupied Bandwidth

1Pk Ma:

M1[1] 2.93 dBm

.180020 GHz.

WMMM

T2

Py

1

20 d

30 d

L

50 d

-60

70 d

CF 5.18 GHz

1001 pts 20.0 MHz

Span 200.0 MHz

2 Marker Table

M1 1 5.18002 GHz 2.93 dBm Occ Bw 98.495 524 881 MHz
T1 1 5.171 309 GHz 1.36 dBm Qcc Bw Centroid 5.220556 973 GHz
T2 1 5.263805 GHz 3.02 dBrm COcc Bw Freg Offset 40.556 972722 MHz
i = 17.07.2023
Measuring... NENNENNNR it v
MultiView Spectrum -
Ref Level 27.50 dBm Offset 12.50 dB ® RBW 500 kHz
Att 25dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
Mi1[1] -3.36 dBm
20d 199790 GHz-
10
0d b
W TEYRUU RN YT Tz
T ”\’K
10 Jf \ﬂ
20 4 Avmv WWM
-30 Jd 1
a0 N\ﬂwﬂl Ayt
-5 d
-60
70 d
CF 5.32 GHz 1001 pts 8.0 MHz Span 80.0 MHz
2 Marker Table

M1 1 5.319979 GHz -3.36 dBm Occ Bw 38.236 196 639 MHz
T1 1 52907722 GHz -8.98 dBm Qcc Bw Centroid 5.309890337 GHz
T2 1 5.3290084 GHz -5.58 dBm COcc Bw Freg Offset -10.109662 909 MHz

Measuring...

" = 17.07.2023
11:47:52

11BE160MIMO_Ant7_5250 Puncturing 20M_7
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CAIC

No0.123Z260483-10T14

MultiView Spectrum -

RefLevel 27.50 dBm Offset 12.50 dB ® RBW 2 MHz

Att 25dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 6.14 dBm
20d 180020 GHz.

/ )
Vi

304 il It
) fr

-40

50 d

-60

70 d
CF 5.18 GHz 1001 pts 24.0 MHz Span 240.0 MHz

2 Marker Table

M1 1 5.18002 GHz 6.14 dBm Occ Bw 117.847 58986 MHz

T1 1 5.17141 GHz 2.82 dBm Occ Bw Centroid 5.230333792 GHz

T2 1 5.283258 GHz 1.74 dBm Occ Bw Freq Offset 50.333 792032 MHz
measuring... [INNNNNEEN < 17.07.2023

11BE160MIMO_Ant7_5250 Puncturing 20M_7

MultiView Spectrum -

Ref Level 27.50 dBm Offset 12.50 dB ® RBW 200 kHz

Att 25dB  SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
Mi1[1] -7.55 dBm
20d 199790 GHz-

m
=1

=
|

R p— XN W %

50 d

-60

70 d
CF 5.32 GHz 1001 pts 4.0 MHz Span 40.0 MHz

2 Marker Table

M1 1 5.319979 GHz -7.55 dBm Occ Bw 19.193625223 MHz

T1 1 5.3099142 GHz -18.19 dBm Qcc Bw Centroid 5.319510994 GHz

T2 1 5.3291078 GHz -12.07 dBm COcc Bw Freg Offset -d88.006 440 245 kHz
measuring... i S 17-1"17:;2;:%3

11BE160MIMO_Ant7_5250 Puncturing 20M_8
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CAIC
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1 Occupied Bandwidth

MultiView Spectrum -
RefLevel 27.50 dBm  Offset 12.50 dB ® RBW 2 MHz
Att 25dB  SWT 1,01 ms ® VBW 10 MHz Meode Auto Sweep

1Pk Ma:

M1[1] 3.38 dBm
20d 249980 GHz.
* W M
0d
.10 K L\1
04 N/ il
-30 dem. CowTn -

-40

50 d

-60

70 d

CF 5.25 GHz 1001 pts 32.0 MHz Span 320.0 MHz
2 Marker Table

M1 1 5.24998 GHz 3.38 dBm Occ Bw 138.476142811 MHz
T1 1 5.171 408 GHz 5.69 dBm Qcc Bw Centroid 5.240 645634 GHz
T2 1 5.309884 GHz 4.52 dBm COcc Bw Freg Offset -9.354 366 408 MHz
i = 17.07.2023
Measuring... NENNENNNR g e
MultiView Spectrum -
Ref Level 27.50 dBm Offset 12.50 dB ® RBW 1 MHz
Att 25dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 4.54 dBm
20d 180020 GHz.
10
e e
o /W Y\\ﬂ
-10 M
o0 d
- o
- i
-40
-5 d
-60
70 d
CF 5.18 GHz 1001 pts 16.0 MHz, Span 160.0 MHz
2 Marker Table

5.18002 GHz 4.54 dBm Occ Bw 78.231710 205 MHz
T1 1 5.171 203 GHz 1.96 dBm Qcc Bw Centroid 5.210318883 GHz
T2 1 5.243435 GHz 0.72 dBm COcc Bw Freg Offset 30.318 882982 MHz

= 17.07.2023

veasuring... Nl ] == iis3s

11BE160MIMO_Ant7_5250 Puncturing 40M_3
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MultiView Spectrum

RefLevel 27.50 dBm  Offset 12.50 dB ® RBW 500 kHz

Att 25dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth

1Pk Ma
M1[1] -0.53 dBm
204 199790 GHz

T ST, A LT T )

~30 d [N
30 W

-40

ottt b A

50 d

-60

70 d
CF 5.32 GHz
2 Marker Table

1001 pts 8.0 MHz, Span 80.0 MHz

M1 1 5.319979 GHz -0.53 dBm Occ Bw 38.294 086 356 MHz
T1 1 5.2907282 GHz -6.49 dBm Qcc Bw Centroid 5.309875243 GHz
T2 1 5.3290223 GHz -5.87 dBm COcc Bw Freg Offset -10.124757 112 MHz

Voasuing... NENNNEENN . 707202

11BE160MIMO_Ant7_5250_ Puncturing 40M_4

MultiView Spectrum -
Ref Level 27.50 dBm  Offset 12.50 dB ® RBW 2 MHz
Att 25dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 4.05 dBm
20d 249980 GHz.
10
W Moo Pty ™
v {

’ e,

30 il Muvnm“i

-40

Ll

50 d

-60

70 d
CF 5.25 GHz
2 Marker Table

1001 pts 32.0 MHz

Span 320.0 MHz

M1 1 5.24998 GHz 4.05 dBm Occ Bw 118.045322 824 MHz
T1 1 5.171 331 GHz 3.87 dBm Qcc Bw Centroid 5.230353902 GHz
T2 1 5.283377 GHz 2.76 dBm COcc Bw Freg Offset -19.646 098051 MHz

Measuring... [l

11BE160MIMO_Ant7_5570_ Puncturing 20M_1

" = 17.07.2023
11:54:49
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1 Occupied Bandwidth

MultiView Spectrum
RefLevel 27.50 dBm  Offset 12.50 dB ® RBW 2 MHz
Att 25dB  SWT 1,01 ms ® VBW 10 MHz

Mode Auto Sweep

1Pk Ma:

M1[1] 4.50 dBm

569980 GHz.

TR

=

20 d

o

Lalig| i

-40

50 d

-60

70 d

CF 5.57 GHz

1001 pts

32.0 MHz

Span 320.0 MHz

2 Marker Table

Ref Level 27.50 dBm
Att

Offset 12.50 dB ® RBW 200 kHz

M1 1 5.56998 GHz 4.50 dBm Occ Bw 138.447 240099 MHz
T1 1 5.510179 GHz 4.04 dBm QOcc Bw Centroid 5579402709 GHz
T2 1 5.648626 GHz 4.34 dBrm Occ Bw Freg Offset 9.40270946 MHz
veasuring...  [INNNNNNNN < 17.07.2029
11BE160MIMO_Ant7_5570_ Puncturing 20M_2
MultivView Spectrum

25dB  SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
Mi1[1] -7.19 dBm
20d 500021 0 GHz-
10
0d
1
JERN VAWRPE VTS it
o VJ\J“\
/ T2
i,
a0 MNN\W M /'\AV wﬂvh Alh\/v .
e
-5 d
-60
70 d
CF 5.5 GHz 1001 pts 4.0 MHz, Span 40.0 MHz
2 Marker Table

M1 1 5.500021 GHz -7.19 dBm Occ Bw 19.206 311 075 MHz
T1 1 5.4908529 GHz -9.77 dBm Qcc Bw Centroid 5.500456 034 GHz
T2 1 5.5100582 GHz -15.94 dBm COcc Bw Freg Offset 456.033 999045 kHz

= 17.07.2023

veasuring... Nl ] == Tiises1

11BE160MIMO_Ant7_5570_ Puncturing 20M_2
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MultiView Spectrum
RefLevel 27.50 dBm  Offset 12.50 dB ® RBW 2 MHz
Att 25dB  SWT 1,01 ms ® VBW 10 MHz

Mode Auto Sweep
1 Occupied Bandwidth

1Pk Ma:

M1[1] 5.92 dBm

639980 GHz.

7?1 WM“‘MW WW,MJMM) ]

20 d

30 d

-40

: e

50 d

-60

70 d

CF 5.64 GHz

1001 pts 24.0 MHz

Span 240.0 MHz

2 Marker Table

RefLevel 27.50 dBm  Offset 12.50 dB ® RBW 500 kHz

Att 25dB  SWT 1,01 ms ® VBW 2 MHz

Mode Auto Sweep
1 Occupied Bandwidth

M1 1 5.639 98 GHz 5.92 dBm Occ Bw 118.219 351677 MHz
T1 1 5.53053 GHz 1.90 dBm QOcc Bw Centroid 5.589 639925 GHz
T2 1 5.64875 GHz 3.34 dBrn Occ Bw Freg Offset -50.360 075414 MHz
veasuring...  [INNNNNNNN < 17072029
11BE160MIMO_Ant7_5570_ Puncturing 20M_3
MultivView Spectrum

1Pk Ma:

MI[1] -2.41 dBm

5000210 GHz

by 1

T T S

=

WWVW =

20 d

.30 L

i
il

50 d

-60

70 d

CF 5.5 GHz 1001 pts 8.0 MHz

Span 80.0 MHz

2 Marker Table

M1 1 5.500021 GHz -2.41 dBm Occ Bw 38.339464 012 MHz
T1 1 5.4908431 GHz -4.93 dBm Qcc Bw Centroid 5.510012856 GHz
T2 1 5.5291826 GHz -6.82 dBm COcc Bw Freg Offset 10.012 856097 MHZz

Measuring... [l

" = 17.07.2023
11:58:10

11BE160MIMO_Ant7_5570_ Puncturing 20M_3
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MultiView

Att

Ref Level 27.50 dBm

Spectrum

Offset 12.50 dB ® RBW 2 MHz
25dB  SWT 1,01 ms ® VBW 10 MHz

1 Occupied Bandwidth

Mode Auto Sweep

1Pk Ma:

M1[1] 6.56 dBm

639980 GHz.

20 d

30 d

-40

50 d

-60

70 d

CF 5.64 GHz

2 Marker Table

1001 pts

20.0 MHz

Span 200.0 MHz

1 5.63998 GHz

6.56 dBm

Ref Level 27.50 dBm
Att 25 dB
1 Occupied Bandwidth

Offset 12.50 dB ® RBW 1 MHz

SWT

1,01 ms & VBW 3 MHz

Mode Auto Sweep

Occ Bw 99.669125433 MHz
T1 1 5543472 GHz 2.59 dBm QOcc Bw Centroid 5.599 306 532 GHz
T2 1 5.643141 GHz 2.32 dBm Occ Bw Freg Offset -40.693 46809 MHz
veasuring...  [INNNNNNNN < 17.07.2029
11BE160MIMO_Ant7_5570_ Puncturing 20M_4
MultivView Spectrum

1Pk Ma:

M1[1] 3.24 dBm
20 dl .500020 GHz-
10

1
b st bbb,

0d o \,//

-10 // “ﬁi\ﬂ

= M ‘

i V"QAU Ml

-40

0 d

-60

o d
CF 5.5 GHz 1001 pts 12.0 MHz, Span 120.0 MHz
2 Marker Table

M1 1 5.50002 GHz 3.24 dBm Occ Bw 59.754 227 556 MHz
T1 1 5.490891 GHz -0.73 dBm Qcc Bw Centroid 5.520767 767 GHz
T2 1 5.550645 GHz -3.41 dBm COcc Bw Freg Offset 20.767 767 426 MHz

= 17.07.2023

veasuring... Nl ] == iiseiny

11BE160MIMO_Ant7_5570_ Puncturing 20M_4
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MultiView

Ref Level 27.50 dBm

Spectrum

Offset 12.50 dB ® RBW 1 MHz

Att 25dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 2.89 dBm
20d 639980 GHz.
10
T2
T
b / W)—W\
10 derpgh
s N%
a0 d NI PP R i
T WY
-40
50 d
-60
70 d
CF 5.64 GHz 1001 pts 16.0 MHz, Span 160.0 MHz
2 Marker Table

M1 1 5.63998 GHz 2.89 dBm Occ Bw 78.395934 947 MHz
T1 1 5.570392 GHz -0.69 dBm Qcc Bw Centroid 5.609 589957 GHz
T2 1 5.648788 GHz 1.88 dBm COcc Bw Freg Offset -30.41004292 MHz
i = 17.07.2023
Measuring... NENNENNNR v
MultiView Spectrum -
Ref Level 27.50 dBm Offset 12.50 dB ® RBW 1 MHz
Att 25dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 4.36 dBm
20d 500020 GHz.
10
T
Tt o lh b, Pl o
) / Y\\
-10 m/ h
20 d
a0 VM
Wyl
-40
50 d
-60
70 d
CF 5.5 GHz 1001 pts 16.0 MHz, Span 160.0 MHz
2 Marker Table

M1 1 5.50002 GHz 4.36 dBm Occ Bw 78.365 985948 MHz
T1 1 5.491 173 GHz 3.00 dBm Qcc Bw Centroid 5.530355748 GHz
T2 1 5.563533 GHz -1.45 dBm COcc Bw Freg Offset 30.355 748437 MHz

Measuring... [l

" = 17.07.2023
12:00:16

11BE160MIMO_Ant7_5570_ Puncturing 20M_5

©Copyright. All rights reserved by CTTL.

Page 39 of

65



CAIC

No0.123Z260483-10T14

MultiView

Ref Level 27.50 dBm

Spectrum

Offset 12.50 dB ® RBW 1 MHz

Att 25dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 6.14 dBm
20d 639980 GHz.
10
MWMMW W\"W«ﬂvw/{f
0d 1 v
10 | k\
!
r b
-20 o
a0 d et b, Lt
1 za
-40
50 d
-60
70 d
CF 5.64 GHz 1001 pts 12.0 MH?z, Span 120.0 MHz
2 Marker Table

Ref Level 27.50 dBm

M1 1 5.63998 GHz 6.14 dBm Occ Bw 59.649681 822 MHz
T1 1 5.588509 GHz -3.28 dBm QOcc Bw Centroid 5.619333715 GHz
T2 1 5.643159 GHz -0.55 dBm Occ Bw Freg Offset -20.666 284 768 MHz
veasuring...  [INNNNNNNN < 17.07.2029
11BE160MIMO_Ant7_5570_ Puncturing 20M_6
MultivView Spectrum

Offset 12.50 dB ® RBW 1 MHz

Att 25dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 3.40 dBm
20d 500020 GHz.
10
o il ke 5
o Fovehih VW«MW

|

20 d

-40

uw‘n‘w LW‘M ‘M"UVW

50 d

-60

70 d

CF 5.5 GHz

1001 pts

20.0 MHz

Span 200.0 MHz

2 Marker Table

5.50002 GHz 3.40 dBm Occ Bw 98.335819941 MHz
T1 1 5.491 37 GHz 3.02 dBm Qcc Bw Centroid 5.540537 63 GHz
T2 1 5.583706 GHz 1.97 dBm COcc Bw Freg Offset 40.537 630267 MHz

Measuring... [l

" = 17.07.2023
12:01:17

11BE160MIMO_Ant7_5570_ Puncturing 20M_6

©Copyright. All rights reserved by CTTL.

Page 40 of 65



CAIC
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MultiView Spectrum -
Ref Level 27.50 dBm  Offset 12.50 d5 ® RBW 500 kHz

Att 25dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth

M1[1]
20 d|

6399790 GHz.

4 I
e ww (Rl vy i) ']

-20 d l,“J\vA mﬂ/ \MVMM
a0 i

-40

50 d

-60

70 d

CF 5.64 GHz 1001 pts 8.0 MHz Span 80.0 MHz
2 Marker Table

M1 1 5.639 979 GHz -1.04 dBm

Oce Bw 38.290 463 903 MHz

T1 1 5.6107062 GHz -7.05 dBm Occ Bw Centroid 5.629851 46 GHz

T2 1 5.648 996 7 GHz -5.60 dBm Occ Bw Freq Offset -10.1485399 MHz
Voasuing... NENNNEEN . 707202

11BE160MIMO_Ant7_5570_ Puncturing 20M_7

MultiView Spectrum -
Ref Level 27.50 dBm  Offset 12.50 dB ® RBW 2 MHz

Att 25dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma

M1[1] 4.29 dBm
20d 500020 GHz.
10
Tttt g g 12

y / 3
/ b,

-30 dem
-40
50 d
-60
70 d
CF 5.5 GHz 1001 pts 24.0 MHz Span 240.0 MHz
2 Marker Table
M1 1 5.50002 GHz 4.29 dBm Occ Bw 117.872991 848 MHz
T1 1 5.491 392 GHz 3.06 dBm Qcc Bw Centroid 5.550328779 GHz
T2 1 5.603265 GHz 3.91 dBm COcc Bw Freg Offset 50.328 778941 MHz

Measuring... [l

11BE160MIMO_Ant7_5570_ Puncturing 20M_7

" = 17.07.2023
12:02:27
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MultiView Spectrum -
RefLevel 27.50 dBm  Offset 12.50 dB ® RBW 200 kHz
Att 25dB  SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
Mi1[1] -5.26 dBm
20 d 639 979 0 GHz-
10
od T
Ty e V“AWWKW\I\W\IJ\,, .
-10 )/ \
20 d
o o lop g W”M | ,
IV T AR R \,J\} W\ﬂ/\,\r[\/\/\,\
-40
50 d
-60
70 d
CF 5.64 GHz 1001 pts 4.0 MHz Span 40.0 MHz
2 Marker Table

RefLevel 27.50 dBm Offset 12.50 dB ® RBW 2 MHz

Att 25dB  SWT 1,01 ms ® VBW 10 MHz
1 Occupied Bandwidth

Mode Auto Sweep

M1 1 5.639 979 GHz -5.26 dBm Occ Bw 19.037 348435 MHz
T1 1 5.6300422 GHz -11.82 dBm QOcc Bw Centroid 5.639 560857 GHz
T2 1 5.6430795 GHz -11.15 dBm Occ Bw Freg Offset -439.143485 538 kiHz,
veasuring...  [INNNNNNNN < 17.07.2023
11BE160MIMO_Ant7_5570_ Puncturing 20M_8
MultivView Spectrum

1Pk Ma:

M1[1] 4.57 dBm
20 d .570020 GHz.
v W W
0d
10 /f\//

20 di ™
o Wi N "
dimde ol "I/'uw v T L%
-40
_50 d
-60
70 d
CF 5.57 GHz 1001 pts 32.0 MHz Span 320.0 MHz
2 Marker Table

5.57002 GHz 4.57 dBm
T1 1 5.491 395 GHz 4.74 dBm
T2 1 5.629693 GHz 4.36 dBm

Qcc Bw
Occ Bw Centroid
Occ Bw Freg Offset

138.298 648 339 MHz
5.560 543991 GHz

-9.456 009135 MHz

" = 17.07.2023
12:03:35

Measuring... [l

11BE160MIMO_Ant7_5570_ Puncturing 40M_1
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MultiView Spectrum -

RefLevel 27.50 dBm Offset 12.50 dB ® RBW 2 MHz
Att 25dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep

1 Occupied Bandwidth 1P
M1[1] 4.75 dBm
20d 570020 GHz.
10 f
SVt Y TN T
T K

-3 de
=40
50 d
-60
70 d
CF 5.57 GHz 1001 pts 32.0 MHz Span 320.0 MHz
2 Marker Table
M1 1 5.57002 GHz 4.75dBm Occ Bw 118.205063 91 MHz
T1 1 5.53051 GHz 1.88 dBm Qcc Bw Centroid 5.589612267 GHz
T2 1 5.648715 GHz 4.90 dBrm COcc Bw Freg Offset 19.612 267152 MHZz
wassuing.. NANNMNENN - 7972023

11BE160MIMO_Ant7_5570_ Puncturing 40M_2

MultiView Spectrum -

RefLevel 27.50 dBm  Offset 12.50 dB ® RBW 500 kHz
Att 25dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep

1 Occupied Bandwidth 1Pk Ma

MI[1] -0.35 dBm
5000210 GHz

i by At st Aoy RN A
¥ i R

P T T A i v

ny Py

a0 AV)WAr
L. L Jusra bt
50 d
-60
70 d
CF 5.5 GHz 1001 pts 8.0 MHz, Span 80.0 MHz
2 Marker Table
M1 1 5.500021 GHz -0.35 dBm Occ Bw 38.203 291 33 MHz
T1 1 5.4908946 GHz -2.50 dBm Qcc Bw Centroid 5.509996 234 GHz
T2 1 5.529 0873 GHz -4.98 dBm COcc Bw Freg Offset 9.996 234 402 MHz
veasuring... [l 1] < 17072023

11BE160MIMO_Ant7_5570_ Puncturing 40M_2
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Att

MultiView
Ref Level 27.50 dBm

Spectrum

25dB  SWT

1 Occupied Bandwidth

Offset 12.50 dB ® RBW 1 MHz

1,01 ms & VBW 3 MHz

Mode Auto Sweep

1Pk Ma:

M1[1] 5.24 dBm

639980 GHz.

P

30 d

-40

50 d

-60

70 d

CF 5.64 GHz

1001 pts

16.0 MHz,

Span 160.0 MHz

2 Marker Table

M1 1 5.63998 GHz 5.24 dBm Occ Bw 78.320 298 215 MHz
T1 1 5.570504 GHz -0.68 dBm Qcc Bw Centroid 5.609664 332 GHz
T2 1 5.648824 GHz 1.76 dBm COcc Bw Freg Offset -30.335667 738 MHz
i = 17.07.2023
Measuring... NENNENEEN & TIATD
MultiView Spectrum -
Ref Level 27.50 dBm Offset 12.50 dB ® RBW 1 MHz
Att 25dB  SWT 1.01 ms ® VBW 3 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 3.42 dBm
20d 500020 GHz.
10
e PRI
) / v\\
10 vaf/
o0 d
30 BN DROR [ R ST YO 0l
Ty TV W W
-40
-5 d
-60
70 d
CF 5.5 GHz 1001 pts 16.0 MHz, Span 160.0 MHz
2 Marker Table

M1 1 5.50002 GHz 3.42 dBm Occ Bw 78.141 279728 MHz
T1 1 5.491 16 GHz 1.40 dBm Qcc Bw Centroid 5.530231 037 GHz
T2 1 5.563302 GHz 0.91 dBrm COcc Bw Freg Offset 30.231 037 143 MHz

Measuring...

" = 17.07.2023
12:06:38

11BE160MIMO_Ant7_5570_ Puncturing 40M_3
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No0.123Z260483-10T14

MultiView Spectrum -

RefLevel 27.50 dBm  Offset 12.50 dB ® RBW 500 kHz

Att 25dB  SWT 101 ms ® VBW 2MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
Mi1[1] 1.83 dBm
20d 639 979 0 GHz-
10
1
od it AT ulblfopocmert SRR g
) MHJ KW\N
204 ”LV
304 4y
-40
50 d
-60
70 d
CF 5.64 GHz 1001 pts 8.0 MHz Span 80.0 MHz
2 Marker Table
M1 1 5.639 979 GHz 1.83 dBm Occ Bw 38.142037 414 MHz
T1 1 56108361 GHz -4.93 dBm Qcc Bw Centroid 5.629907 161 GHz
T2 1 5.648 9782 GHz -4.12 dBm COcc Bw Freg Offset -10.092 839 489 MHz
i = 17.07.2023
Measuring... NENNENENE & TATAED

11BE160MIMO_Ant7_5570_ Puncturing 40M_4

MultiView Spectrum -

RefLevel 27.50 dBm Offset 12.50 dB ® RBW 2 MHz

Att 25dB  SWT 1.01 ms ® VBW 10 MHz Mode Auto Sweep
1 Occupied Bandwidth 1Pk Ma
M1[1] 5.02 dBm
20d 569980 GHz.
10
wtwvwmwwﬁw T %2

. / \
/ |

oo sl i

=4

¢

e —

-60

70 d

CF 5.57 GHz 1001 pts 32.0 MHz Span 320.0 MHz
2 Marker Table
M1 1 5.56998 GHz 5.02 dBm Occ Bw 118.352173 463 MHz
T1 1 5.491 259 GHz 5.02 dBm Qcc Bw Centroid 5.550434955 GHz
T2 1 5.609611 GHz 3.07 dBrm COcc Bw Freg Offset -19.565 045029 MHz
Measuring... INNNNNEEN < 17.07.2029

A.4.2 Punctured Channel E.I.R.P Check
Check the punctured regions meet -27 dBm/MHz EIRP AVG.

Result Limit

Mode TX Fre Puncturin SA Fre antenna
¢ q (dBm)) (dBm))

Puncturing20- 5260 7 -28.41 -27

configure-5 5260 10 -27.88 -27

Puncturing20- 5280 7 -28.33 -27
11BE160

5250 configure-6 5280 10 -27.23 -27
MIMO

Puncturing20- 5300 7 -28.68 -27

configure-7 5300 10 -27.84 -27

Puncturing20- 5320 7 -36.00 -27
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configure-8 5320 10 -33.02 -27
Puncturing40- 5270 7 -33.31 -27
configure-3 5270 10 -32.72 -27
Puncturing40- 5310 7 -37.32 -27
configure-4 5310 10 -37.04 -27
Puncturing20- 5500 7 -31.10 -27
configure-1 5500 10 -31.66 -27
Puncturing20- 5520 7 -27.14 -27
configure-2 5520 10 -27.66 -27
Puncturing20- 5540 7 -27.09 -27
configure-3 5540 10 -27.51 -27
Puncturing20- 5560 7 -29.34 -27
configure-4 5560 10 -30.98 -27
Puncturing20- 5580 7 -27.49 -27
configure-5 5580 10 -27.35 -27
Puncturing20- 5600 7 -27.81 -27
5570 configure-6 5600 10 -28.99 -27
Puncturing20- 5620 7 -28.93 -27
configure-7 5620 10 -29.98 -27
Puncturing20- 5640 7 -33.76 -27
configure-8 5640 10 -35.29 -27
Puncturing40- 5510 7 -36.35 -27
configure-1 5510 10 -34.68 -27
Puncturing40- 5550 7 -34.13 -27
configure-2 5550 10 -33.22 -27
Puncturing40- 5590 7 -31.43 -27
configure-3 5590 10 -29.31 -27
Puncturing40- 5630 7 -35.59 -27
configure-4 5630 10 -34.61 -27
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11BE160MIMO_Ant10_5250_ Puncturing20- configure-5
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11BE160MIMO_Ant10 5250 Puncturing20- configure-7
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MultiView Spectrum -
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11BE160MIMO_Ant10_5250_ Puncturing20- configure-8
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MultiView Spectrum -
Ref Level 23.24 dBm Offset 3.24 dB ® RBW 1 MHz
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MultiView Spectrum -
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MultiView Spectrum -
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11BE160MIMO_Ant10_5570_ Puncturing20- configure-2

MultiView Spectrum -
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MultiView Spectrum
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MultiView Spectrum -
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MultiView Spectrum
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MultiView Spectrum -
Ref Level 23.24 dBm  Offset 324 dB ® RBW 1 MHz
Att 30dB & SWT 317 ms & VBW 3 MHz
1 Zero Span 1Rm Ma.
204 M1[1]_-28.68 dBm
11.4437 ms
10
od
10 d
=20
M1
H1 -27.000 dB v
RE Y S S A O s e T U TaaE ST SEES 1 Ty
[RE i [N LA LA (L R LA B BT L R L
a4 d
_50 d
-60
70 di
CF 5.3 GHz 1001 pts 3.17 ms/
measuring... [NNNNNENN <t 16.07.2029

11BE160MIMO_Ant7_5250  Puncturing20- configure-8

MultivView Spectrum

Ref Level 23.24 dBm Offset 3.24 dB ® RBW 1 MHz
Att 30dB & SWT 317 ms & VBW 3 MHz
1 Zero Span 1Rm Ma.
20 d M1[1]__-36.00 dBm
21.2390 ms
10
od
S10d
-20
H1 -27.000 dB|
-a0
ML
v
ATV LTy A A NS A B A
50 d
-60
70 d
CF 5.32 GHz 1001 pts 3.17 ms/
i = 18.07.2023
Measuring... [NNNNNEEN oo e

11BE160MIMO_Ant7_5250 Puncturing40- configure-3

©Copyright. All rights reserved by CTTL. Page 57 of 65



CAIC

No0.123Z260483-10T14

MultiView Spectrum -
Ref Level 23.24 dBm Offset 3.24 dB ® RBW 1 MHz
Att 30dB ® SWT 31,6 ms ® VBW 3 MHz
1 Zero Span 1Rm Ma.
20 di M1[1]_-33.31 dBm
8.848 0 ms
10
od
04
-20
H1 -27.000 dB|
-30 ot
SO PSP SO oo g
o
0
-60
e
CF 5.27 GHz 1001 pts 3.16 ms/ |
Moasuing... NENNNEEND . 10072023
11BE160MIMO_Ant7_5250 Puncturing40- configure-4
MultiView Spectrum -
Ref Level 23.24 dBm Offset 3.24 dB ® RBW 1 MHz
Att 30dB ® SWT 317 ms ® VBW 3 MHz
20 dl M1[1] -37.32 dBm
21.1122ms
10
od
04
-20
H1 -27.000 dB|
-30
M1
IR SO
e
0
-60
e
CF 5.31 GHz 1001 pts 3.17ms/ |
veasuring... NENNENENN = 18972023
11BE160MIMO_Ant7_5570_ Puncturing20- configure-1

©Copyright. All rights reserved by CTTL. Page 58 of 65



CAIC

No0.123Z260483-10T14

MultiView Spectrum -
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MultiView Spectrum -
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ANNEX B: EUT parameters

Disclaimer: The antenna gain provided by the client may affect the validity of the measurement
results in this report, and the client shall bear the impact and consequences arising therefrom.
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ANNEX C: Accreditation Certificate

CAICT

No0.123Z260483-10T14

United States Department of Commerce
National Institute of Standards and Technology

\\\‘ Ju f;u

’/m' iR ‘\\\\‘\

Certificate of Accreditation to ISO/IEC 17025:2017

NVLAP LAB CODE: 600118-0
Telecommunication Technology Labs, CAICT
Beijing
China

listed on the Scope of Accreditation, for:

E“Tﬂ}:c
S Oty

2022-10-01 through 2023-09-30

is accredited by the National Voluntary Laboratory Accreditation Program for specific services,

Electromagnetic Compatibility & Telecommunications
This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2017.

This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality
management system (refer to joint ISO-ILAC-IAF Communique dated January 2009).

i s
k /
-LL’WM/

Effective Dates

For the National Volun[aq_Lbboth)lLAOdedltatlon Program

*** END OF REPORT BODY ***
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